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@D Package leaflet: information for the user

elapras 2 mg/ml

concentrate for solution for infusion
idursulfase

vThis medicine is subject to additional monitoring.

This will allow quick identification of new safety

information. You can help by reporting any side effects you may get. See the end of section 4 for how to

report side effects.

Read all of this leaflet carefully before you start using this medicine because it contains important

information for you.
Keep this leaflet. You may need to read it again.

If you have any further questions, ask your doctor, pharmacist or nurse.
- This medicine has been prescribed for you only. Do not pass it on to others. it may harm them, even if

their signs of illness are the same as yours,

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects

not listed in this leaflet.

What is in this leaflet:

“ Elaprase is and what it is used for
i you need to know before you use Elaprase
3. —-w to use Elaprase

1. What Elaprase is and what it is used for
Elaprase is used as enzyme replacement therapy to
treat children and adults with Hunter syndrome
(Mucopolysaccharidosis 1) when the level of the
enzyme iduronate-2-sulfatase in the body is lower
than normal, helping improve the symptoms of the
disease. If you suffer from Hunter syndrome, a
carbohydrate called glycosaminoglycan which is
normally broken down by your body, is not broken
down and slowly accumulates in various organs in
your body. This causes cells to function abnormally,
thereby causing problems for various organs in
your body which can lead to tissue destruction and
organ malfunction and failure. Typical organs where
glycosaminoglycan accumulates are spleen, liver,
lungs, heart, and connective tissue. In some
patients glycosaminoglycan accumulates also in the
brain. Elaprase contains an active substance called
idursulfase which works by acting as a replacement
for the enzyme that is at a low level, thereby
breaking down this carbohydrate in affected cells.
Enzyme replacement therapy is usually
administered as a long-term treatment.

2. What you need to know before you use Elaprase
Do not use Elaprase:

If you have experienced severe or potentially
life-threatening allergic-type reactions to
idursulfase or any of the other ingredients of this
medicine (listed in section 6) and these cannot be
controlled with appropriate medical treatment.

Aings and precautions

1your doctor or nurse before using this medicine,
Tyou are treated with Elaprase you may experience
side effects during or following an infusion
(see section 4 Possible side effects). The most common
symptoms are itching, rash, hives, fever, headache,
increased blood pressure, and flushing (redness). Most
of the time you can still be given this medicine even if
these symptoms occur. If you experience an allergic
side effect following administration of this medicine,
you should contact your doctor immediately. You may
be given additional medicines such as antihistamines
and corticosteroids 1o treat or help prevent
allergic-type reactions.
If severe allergic reactions occur, your doctor will
stop the infusion immediately, and start giving you
suitable treatment. You may need to stay in hospital,
T'he nature of your genotype (a genetic make up of
all active genes in human cells, which determines

4. Possible side effects
5. How to store Elaprase
6. Contents of the pack and other information

one’s specific, individual characteristics) may
influence your therapeutic response to this medicine
as well as your risk of developing antibodies and
infusion-related side effects. In individual cases,
so-called ‘neutralising antibodies' may develop,
which may diminish activity of Elaprase and your
response to treatment. The longer term effects of
antibody development on response to treatment
have not been established. Please consult your
doctor for additional information.

Other medicines and Elaprase

There is no known interaction of this medicine with
other medicines

fell your doctor, pharmacist or nurse if you are tak G
have recently taken or might take any other medicines

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you
may be pregnant or are planning to have a baby,
ask your doctor or pharmacist for advice before
taking this medicine.

Driving and using machines
This medicine has no or negligible influence on the
ability to drive and use machines.

Elaprase contains sodium

This medicine contains 0.482 mmol sodium

(or 11.1 mg) per vial. To be taken into consideration
by patients on a controlled sodium diet.

3. How to use Elaprase

Always use this medicine exactly as your doctor has
told you. Check with your doctor if you are not sure.
This medicine will be given to you under the
supervision of a doctor or nurse who is
knowledgeable in the treatment of Hunter
syndrome or other inherited metabolic disorders,
The recommended dose is an infusion of 0.5 mg
(half a milligram) for every kg you weigh

Elaprase has to be diluted in sodium chloride

9 mg/ml (0.9%) solution for infusion before use,
After dilution this medicine is given through a vein
(drip feed). The infusion will normally last for

1to 3 hours and will be given every week.

Use in children and adolescents

The recommended dosage in children and
adolescents is the same as in adults

I you use more Elaprase than you should

There is no experience with overdoses of this medicine
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IHCTPYKUisi NPo 3acTOCYBaHHA NIKAPCLKOIO 3acoby abo iHOPMaLis NPo 3aCTOCy BaHHA
NiKApCbKOro 3acoby, 3aTBEPAKEHA 3TIAHO 3 HOPMATVBHAMA BUMOF My Kpaiin
3anBHuKa/BupoShuka

If you forget to use Elaprase
If you have missec an ¢ seinfusion, pieasc
contact your doctor

Ifyou have any further questions on the use of thig
medicing, ask your doctor or nurse
4. Possible side effects
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Very common side effects

1 in 10 people) are:

+ Ileadache

+ Increased blood pressure, flushing (redness)

Shortness of breath, wheezing

Abdominal pain, nausea, vomiting, indigestion,

frequent and/or loose stools

Chest pain

Hives, rash, itching

fever

Infusion site swelling

nfusion cd reaction (see soce
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5. How to store Elaprase
Keep this medicine out of the si
children

Do not use this medicine after the expiry date
which is stated on the label and carton after EXP,
The expiry date refers to the last day of that month
Storein a refrigerator (2°C - 8°C)

Do not freeze

Do not use this medicine if you notice that there is
discolouration or presence of foreign particles
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Jaerox-sriamuun: Indopmanis s KOPHCTYBAaua

Enanpa3za® 2 mr/ma
KOHUEHTPAT 1151 PO3Unny ISt inysii
iaypeysibdasa

Vllei aikapeskuii 3aci6 uipisrac JIOJIATKOBOMY  MOUITOPUHIY. O JIO3BOIITS HIBIIKO BUSBI
HOBY iHopMalliio 11010 Gestickn. Bi MOKETe 010MO L. HOBIAOMMBIIN i1PO OY/ili-AKi MOAKIMBI
no0iuHi epexru. Jlus. Kiteun Posgtty 4 sk nosiaomis v 1npo 1061y peaKIii,

Hepen sacrocysanusivm jamoro aikapenkoro 3900y  YBAKHO upouwTaiire mei merow-
BRJIQIMI, OCKLTLKH Bil MicTurs Bazisy indopmanio s sac.

— 30epiraiire et McTok-Braammi, Moxinso. Bam HOTPIOHO Dy)e 3BEPHYTHUCS 110 HBOIO 111¢ Da3

=~ Jkuo y Bac sunukin Syun-sxi nogarkos mrraniig,
MEJICECTPH.

-~ Lled npenapar npusuayeHnii ocobucro Baw. e nepejlaBante Horo inun ocotam. Biit moke
3aB/IATH IM LIKO/M, HABITh AKILO CUMIITOMM iX 3aXBOPIOBAHHS 110J110H1 J10 Baiux,

~ Slkmo y Bac € 6yub-siki no6iumui peakui, 3sepHiThes j1o Bamoro sikaps, hapmanesra ade o
menceerpu. Lle Brimodac Oyjub-saki MOMXIMBI 1106ium] PEaKLIT, He LepestiueHi B ithoMy JHCTKY-
BKJ1QJ{11L1,

o € B ubomy ameTKY-BKIA M I

I. Lo rake Enanpasa i juis 9oro soua 3aCTOCOBYCTHCS

2. 1llo Bam norpiGHo suatu nepe;t 3acrocysannsm Fiaipasny
3. Sk 3acrocoByBary Lianpasy

4. Moxumsi nobiuni peakiii

5. Sl 36epiratn Enanpasy

- Bmict ynakosku ra inia ingopmanis

N

1. o rake Enanpasa i s woro soua 34CTOCOBYCT LS

Enanpasa suxopucrosyerses B sxocri samichoi depmennoi repani’ s aikysans e
JIOPOCIIMX {3 CHIPOMOM Xanrepa (Myxotonicaxapijios 1), Hpn pisni epMenty byponas
cyabarazy B opranismi Hukue HOPMM. Ul HOKPAUICHHS  CUMIITOMIB  XBODOOW.  Siknio 13y
CTpaxjacre Ha CHH/IpOM Xal-n‘epa, BYIUICBO/], SAKK M HA3MBACTHCH I'JIiKU'_iilMiH(HJII.!\.”HL HIO 2RUUANHO
PO3WEIoETCS y Bawomy opraunizmi, He posiieruioctses i 1oBLIbHO HAKOHMMYETHES Y PI3HIX
opranax Bamoro oprauizmy. Ile npussomuts 10 HIOPYWICHHS  (DYHKUIIOHYBAMHS  KIITUH. 1110
CHPUIMHAC NOPYIICHHA PI3HUX Opranis y Bawomy opranismi. 1o mose HPM3BCCTH 10 pyitiysanis
TKAHMH, 2 TAKOXK I0pyUICHHs (ByHKILiN Ta BiaMoBM opraniis. Tuios Opramu, B KX HAKOUHYYCTHCS
rIHKO3aMIHOMIKAH, — Ceesinka, LeyilKa, JereH]. cepue 1 cnodiyuna tkanmnna. Y oieskiy XBOPHX
IIIKO3aMIHOMIIKAN  TaKOK HAKOIMYYCTLCH y MO3KY. Liaupasa micrirs jiouy PEHOBHY
inypeyibhaszy — sika zaminsic (epment. pisens SK01ro ¢ nenoeTaTim. POBLICILHOIONN (] BYITICBO/ i
B YpaxeHux iJiTuHax. depmeniHozamicha TCPAIlis 3a3BMYAN  LPUIHAYACTLCS JUIS TPHBAIONO
JUKYBaHHS,

2. o Bam uotpi6no suaru uepej sacrocyBannam Kianpasn

He 3acrocosyiire Esranpasy:

Slkmo y Bac Brnukim cepitosni ato HOTEHIUHRO HeGCaCU T JUIs KT PCAKILT &ICPITHHOTO THITY
10 iypeyiibdazu, abo Ji0 OYIUh-SKMX JIOHIOMIKHUX PEUOBHIL JaHOIO JKAPCHROIC 3ac00y (3a3Hauci
y Posjini 6), i ix ne moxua KOHTPOJIIOBATH 3a JIONOMOIOIO BLUIOBIUIONO J1iKy Bails,




Oco0/MBOCTI 3ACTOCYBARMS 1 3aX0/11 DE31ICKM

[IpoxoHcynbTyiTech 3 Jlikapem abo Me/ICeCcTpOIO MEPE/ 3aCTOCYBAHHAM HLOIO [IPSIIADATY.

Sxmo Bu npuiivaere Enarpaszy, y Bac MOXYTh BuHWKHYTH [10014ni peakiil iy qac adbo nicis
iHGy3ii (B, Poznin 4 « Mooicnusi nobiuni epexmuy). Halnonmpenimmamum CHMimTomManis ¢ crepd b,
BUCHITAHHS, KPOTIMB HKA, JIMXOMAHKA, I'OJIOBHMI OLib., NIABMIICHWI THCK | HIDWILIMBK KPOB! J(0
obnuyus. Hasite SKIIO Ui CHUMITTOMM BMHMKAIOTL, v OUILIIOCTT BUIAKIB Bam BCC 110 MOKHA
BUKOPUCTOBYBATH JIaHWI 1ipenapar. Skwo y Bac sBuiMkia aiepridna nodivdiia peakiyis e
NpU3HAYEHHS 1LOIO Hpenapary, Bam HeoOXijqHo Heraino 3gepHyrtues 1o sikaps. s nikveanig
abo 3a1100iranus peaxiliii ajnepriutoro tuiy Bam MOKyTh HPH3HAYHTH JJ0AQTKOBI JIIKAPCHK] 3aC00M.
TaKi K aHTUricTamMiHKi rpenapath abo KOPTHKOCTEPOT/IK.

Ilpy BUHHKHEHH] rOCTPOT aleprivsoi peakitil Baun jikap Mac #eraitine 3ynm |
HEOOXIAHY MEAMYHY A0TOMOIY. MOXINBO, Bam 1EoONI/1H0 OVIC 3a M Iieh v ikaphi
OcobumBocTi Bamoro renotuity (CyKyHHICTh BCIX AKTHBHEN ICHIB Y JHOACHKUN KIlTHHAaN
BU3HAYAE ClEHM(idni, IHMBULYaNbHi XapakTepueTuri JHO/BHN)  MOKE BICiinary a Baun
BI/UTIOBIAb HA JIIKYBAHHS JIaHMM JIIKAPLKAM 3aCO00M, TAK CAMO 5K | Hd PUIMK YTBOPCHIS Qi Tl |
HOB'A3aHMX 3 iHDY3icl0 nMOGiUHMX peakiliil. B OKpeMUX BHIIA/IKAX MOKYTH VIBOPWTHCSH Tax 38aii
"HeHTpaizyioui aHTUTING", SKi MOXKYTH 3MEHIIMTH aKTUBIICTL Eianpazs ta Bamy peaxiio na
nikyBanus. JloBrocrpokoeux edekris BUL yrBOpeHus anTHTin v BLwmosine a JKyBAig ne
BCTAHOBJICHO. byjib Jlacka. 1pokoneylbTyirecs 3 Baimm ikapem juis OTPUMANHS JICIATKOROT
ingopmauii.

Inmni gikapeski 3aco6u ra Enaupasa

Hemae janux 11po B3aeMo1i10 JIaHoro JIIKAPCHLKOro 3ac00y 3 NN JHKAPCHLKHMI 3ac00aM
[Mosinomre Baworo siikaps, dapmauesra abo meacectpy, sxuo Bu HpHAMACTe, HCUOABHO
npuiiMain ado rianyere npuiimary 6yib-sKi i sikapebi 3aco0u.

Bariruicrs i rojrysannst rpy/unio

Slkwo Bu Barithi, abo rojyere rpyyuio, abo BBakKacTe, WO MOKCETE OyTH BalITHOW, 400 Iianyere
MAaTW JMTUHY, nopajabrecs 3 Bamum siikapem abo dapmanesron nepeid tuwv. sk apudivar nefi
niKapebkuit 3acio.

Biums na zjiarnicrs KepysaTn aRToMOBLICM Ta BHKODHCTORYBATH MeXAIT3V

Lle# Jiikapchkuit 3aci® He Mac KOJHOIO YM MAC HEIHAYNMI BILLE A 3aTiHiCTh KCpyBarit
aBTOMOOIJIEM Ta BUKOPUCTOBYBATH MCXAHI3MH.

Enanpasa micturs narpiit
Lleit npenapar micturn 0,482 mmosb Hatpito (abo 11,1 wmr) y ¢uiakent. e norpiSne spaxcnysaris
NALIEHTaM, 1110 KOHTPOJIIOIOTS CIIOMKHBANHS HATPIIC.

3. Sk 3acrocosyBaru Enanpa3sy

3aBxK/M 3aCTOCOBYITE 11Ci JiKapehkuit 3acib came Tak, six itoro Baw HpuzHauns Bain jiikap. Sxmo
Bu ne Brierneni, nopaakreck Ta nepesipre npnznauenis pazom 3 Banii JiKapem

Bu nosunni npuitmari jlanuit nipenapar i narisijiom stikaps, abo MEACCCTPH, AKI MAIOTh OCBIjL §
JiKYBaHHI curjipomy Xanrepa, abo iHUIHMX MeTabOiumx PO3NQLIB, '
Pexomeriposana nosa — indysis 0,5 mr (nis-minirpama) na komen Kijtorpam mack riia. lepes
sacTocysanuam Enaiipasa possosuines y 9 mir/vi (0.9%) possuiy naipio xiopiy s fidvail
[licas  possesenus npenapar BBOAMTLCH UUISXOM  BHYTPLIILOBCHIOT IHQY3IT (Kpancisio),
3Buuaitno inysis rpusac Bijx 1 10 3 1oJMH | NPOBONTHCA L0 WA,

3acrocysanus y jgireit i uijunirkis
Jlikapebkuit 3aci6 3acTOCOBYIOTH JITAM T4 NIUITKAM B OAHAKOBIH 3 110
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Axwmo Bu npuiinsiiia Enanpasu 6iabime ni noTpituo
Hemae 1aumux 11po BUIajIkyu 11epe/tosyBat s jatnm JKAPCHKUM 3ac000M.

Skmo Bu 3abyn npuiiusin Eaanpasy

Axwo Bu nponycruan indysio Enanpasu, 6y nacka, 3u'sukitses 3 Bauiy JliKapeMm.,

Axwo y Bac € 6yab-aki nojainbini sarmranns 1o;10 3ac OCYBaHHs [LbOIO NPEHAPATY. 3BCPHITHEH J10
Baioro nikaps abo mencecrpu.

4. Moxumsi no6iuni peakuii

A 1 Oyib-saxui JIiKapehbKkui 3aciB, el HPCHAPAT MOKE BIKIHKATE OB peakitT s
CIIOCTEPITalOThCs HE Y BCIX HAIICHTIR.

binbuwicts noGiunmx peakuiit sierki abo nomipiii sa CTYHCHEM THKKOCTI, Td € in(viilnmm, ajmax.
ACAKI 3 HMX MOXKYTh OyTH CEPHOIHMMM. 3 HacoMm KUILKICTh 1OB'S3aitix 3 iHysicio peakiiiit
3MEHILYETHCS,

Sxmo y Bac ¢ npobuemn 3 juuxannsm 3 a6o 6¢3 tianosy, neraiino nosizovre Bamoro Jikaps i
HETafHo 3BEPHITLC 334 MC/AHUYHOIO JLOTOMOI010.

Hyxe yactumu nodivsmmum peakuismu (MOXYTH BUHMKNYTH Oliblin 1bk y | 3 10 nauiciris) o

* I'OJIOBHMI Ollib:

* LIABHLICHMI apTepiaiibiinii THCK, NPUILIMBH KPOBI J10 00:114ust (HOUNCPBOHTHIIs);

* 38/IMIIKA, CBUCTAUE JIMXAHHS;

* Oisib y KMBOTI, Hy/I0Ta, BIOBANHS, O3/ UUIYHKY, 4acTi 1/a00 pi;iKl BUIIOPOIKHCH H s

* Oisb y rpyasx;

* KPOTIMB'SHKA, BUCHIL, CBEPOIK;

* JIMXOMaHKa,

* HAOPAK Yy Micui npoBejienns indysii;

* peakuii, nos'ssani 3 indysiamn (uns. Posuin « Ocobrusocmi sacmocveanis i wnodineni sivooiy

Hactumn no6iunumum peakuismit (MOMy s BiuiKkiyth y | 3 10 uaniciinis) o

* 3a11aMOPOYCHHS, TPCMOP;

* Taxikapjlisi, apurmis, HiaHos;

* SHIDKEHMH apTepialibHmil THCK;

* YCKIAHEHHS JIMXAHHS, KALICIb, NPUCKOPEHE JIMXAHHS, HU3LKMIT PIBEHE KMCHIO B KPO!
* HaOpsIK si3MKa;

* MIOYEPBOHIHHS LIKipH;

* aprpairis;

* HAOPAK KIHLIBOK, HaOpsK 00auyus,

HoGiunumu peaxiismu, uacrora siKux Herizoma (HaCTOTY 1HC MOKHA PO3PAXYBATH 34 HANBHHUMM
JIAHUMMU) €:

* CepHO3HI anepriuni peaxuii.

Hositomiaennst upo nodiuni pearnii

Skuio y Bac Bunmiim Oysib-axi nobiuni peakuii, 3BCPHITHLCH J10 Ha LOYo JsliKapsi, Ppapmancsra adbo
A0 meacectpu. Lle Briouae Oyib-siki MOXIMBI 1106141 PCaKIIl, HE 3a31A4CHT B HLOMY JIHCTKY-
BKJIJIMII. By TaKOK MOXKETC HOBIOMUTH 11PO 1106141} peaxiyit (\'celmccpc;un..m 4CPC3 HAoHAILHY
cucremy 3sitHocTi (JB. nuskue). [losigomisioun Hpo nodiuni peakuil, By momere jqonoMor i
HajaTH Ginbine inhopmauii uo10 Gesnexku HpoOro npenapary

Cuoayuene Kopouaiserso

Cxema xoBTol kapru

Bebcaiit: http://www.mhra.gov.uk/yelloweard a6o suaiijirn JKosTy Kapry Arcurersa 3 KOHTPOIO
3a AKICTIO JIIKAPCLKMUX 3ac0618 Ha Google Play a6o Apple App Store.



Ipnanjin

PapmakoHaryis1 ipaaHACLKOT pajiu 3 iKapehKux 3acobis
Epincopr Teppac (Earlsfort Terrace)

IRL - [Iy6nin 2

Ten.: +353 1 6764971

Dakc: +353 1 6762517

Bebcaitr: www.hpra.ie

e-mail: medsafety@hpra.ie

5. Sk 36epirarn Eunanpasy

30epiraifre y HepocTyIHOMY JUist jtiTeit Micili,

He 3acrocosyiire npenapar nicis saxinuerns TCPMitY HPUAATHOCTI, 3a3HAYEHOTO Ha VIIAKOBI
Hara 3akinuenus TepMiHy NPUAATHOCTI BIAHOCHTLES 110 OCTAILOIO JUHSE MICSIIS, 3a3Ha4CHOTO 114
YIAKOBILI.

36epirari B X0J01MJIbHUKY tipn remiieparypi 2°C — 8°C.

He 3amopoxysaru,

He sacrocosyiire ueit upenapar. sxio Bu nomitiim BMIHY KOJILOPY a00 NPUCYTHICTH CTOPOHITX
HaCTOK.

He ckmpaiite Oyub-ski Jiku y kanajizauifini croku i e BUKMJI@TC X pasom 3 1100yTos1uMu
BiIXOAaMK. aniuTaifre dapmaicera, sk YTHILZYBaTH JUKi. ki Bu Giasiue ne racroc Ryere. 1]
3aXO0/IM JIOTIOMOKYTh 3aXMCTUTH HABKOIUIIHC CEPE/IOBUIILE,

6. Bmict yuakoskn ta inma indopmaiin

[Ilo mictures Enanpasza

Hitouoto  pedoBnnoo ¢ inypeyibdaza, sika ¢ (GOpMOIO JHOACHKOIO  (hepMenTy  yponan
cyabdarasy. [ypeyabhasa orpumana Ha Jinii Kiirun o/t s JAOHOMOIOIO TEXHOHOHT renne
imxeHepii (Bona Brouac J1a00paTOPHE BHECEHHS I'CHCTUYHOT iHGOPMALLT Y JIHOJICHK] KITHHM, SKi
notim OyayTh BUPOGISTH HEOOXiHMit hepmenT),

Koxen (uakon Enanpasu micturs 6 mr ypeyiinhasu.

I MJI KOHLEHTPATY JUIs PO3UMHY jUis iHQY3IA micTiTs 2 Mp ypeynbdasu,

Honomixui pewosunu — nosicopdar 20, HATPLO XJIOPHI, HaTpiio rijpodocary reirral ipar,
HaTpito suriapodocdary MmoHoriapar, Boja juis ek,

Hx urusytac Enaupasa ta smicr YHAKOBKHN

Lle#t nikapcbkuit 3aci6 € konuenTparom juis PO3UMHY JuUtst Iy3iil, o gpisic coboie
3JIErKa ONAJIECHCHTHY Be30apBHy pijltuy y CKISHUX (rakoHax.

Kosxen dutakon MicTwrs 3 Mo KOHUCHTPATY JUIst PO3HKIY JUis im;}) 31,

Enanpasa moxxe Oyru posdacosana no 1, 4 1a 10 uraxonis B kaproniux xopolxax. Y DO/ LK
MO3KYTL OYTH He BCi PO3MIpH ylakoBoxk.

Biacnuk pecerpaniitnoro nocsijjuenus

Waitep Xbiomen Jkenerix Tepanic AB (Shire Human Genetic Cherapics AR)
Bacararan 7

111 20 Crokronbm

HIgerig

Ten.: +44(0)1256 894 959

E-mail: medinfoEMEA @shire.com

Vasagatan 7

11120 Stockholm

Sweden

Tel.: +44(0)1256 894 959

E-mail: medinfoEMEA@shire.com
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Waiiep ®apmacsiornkans Aiinent Jit (Shire Pharmaceuticals lreland Limited)
biok 2 ta 3, «Maitzen [liazay,

By Jloyep berror 50-58,

HyOunin 2, Ipnaniis

Block 2 & 3, «Miesian Plazay,
50-58 Baggot Street Lower,
Dublin 2, Ireland

JlaTa ocTannLOro NEPeIIsIy UHOT0 JANCTRA-BKIA I G - rpyicensn 2017,
Lle#t npenapar 3apeccrpopanuii 3a npoueiypoto "BunsTROBL obcrasitim'. Lo o3

HaYvdae, O 4Yyepes

piUKICTL XBOPOOH GyJ10 HEMOKIIMBO OTPUMATH HOBHY IH(POPMALIO POl [iKapChKit 3aci0,
€Bpornelchbka arenuis 3 Jikapehbknx 3acobis WOPOKY posrisiarume Oynb-saKy HoBY indopmantio.

KA CTOCYETLCS Mpenapara, | OHOBIIOBATH JIAHNN J11CTOK-BKIIALM 1L ¥ MIpY HEQOXuoer!,

Inmi gxepena indopmanis

Heranbna indopmauis npo ieii lpenapar jlocryiina wa BeO-caitrti CBpolieiichko! areniil 3
JUKApChbKUX 3ac00iB: http://www.ema.curopa.cu. € Takox [0CHIATS 1A i seO-calTy 101K
PULKICHMX 3aXBOPIOBAHL Ta TX JIiKyBal1is,

[le¥t nucrok-Britauui Jocrynnuit Ha Beix mosax CC/€E3 na caiiri Caponciichko! arciilii 3
JKAPChKUX 3ac00iB.

Hacrynna inopmatis npuznauena e Juis mejuruinix HpaiBHMKin:

Incrpyxuist i3 3acrocysauns, possejenns i yrH3anis
1. PospaxysaTy 3araibHy /103y, 110 HOBKIHA OyTH BBEICHA | KIILK!
2. Pospectu sarannuuit obesr Ejnanpasu, KonueHrpary juis Ipur

b (Urakosns 3 biaipaszow

TYBAHHS DOZUMHY JUId 11y,
SKHMHA - HeoOXumo  Beecrn, v 100wy pustniy  HaIpHO  xaopriay 9 wmidmi (0.9%) s
IHQyY3ii. PexoMen1yeTnes BBOAMTH 3arajibuuii 00 em indysii, Bukopucrosyioum it 15 GuinTp
aiamerpom  1op 0.2 MM, Heobxiano  jorpuvysarics OOCPCIKHOCTT  Juig 34
CTEPHIILHOCTI  IIPUIOTOBAHMX  POBUMHIB, OCKIILKM Enanpasza ne  wmicrirs  koiicepsats
faxrepiocTaTMuHOro areHTy; HEOOXI/IHO JOTPHUMYBATHCH aCCIIIHKM, Onpasy nics
PO3UMH 0OEPEIKHO MEPEMILLIYIOTH, 4JIC HE CTPYLIYIOT.

3. Hepea sacrocyBanHsiv el posumy HOTPIOHO BI3YAILHO LEPCBIPHIM MO0 HAABIOCT] TBCDJIKN
HACTOK Ta 3MiH KOJIbOpY. He crpyuiysary.

4. Pexomenjyerbes 11ouMHaTH BBE/CHS SAKHAHIIBMAULIC 1HicHs pozseicing. Ximiung hizuuiia
cTabinbHICTb PO3BEICHOIO PO31HHY HPOJACMOHCTPOBAHA [1POTHIomM § rojmn 1ipu 25°C.

5. He cnin BBostnTi Enatipasy oJiHo4qacto 3 i JIKApChKUMK 3acoBamit B 1iit ke iy
TpyOIIi.

6. JInue juts ojHopazoBoro BUKOpUCTAHHS. HepukopueTanuit jikapenkuil 2acif o v iaviarn
BIATIOBIJIHO /10 MICIICBUX BHMOT.

»



